The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.



=

%

-
- “3{' -
t
4
I

,,,,,,

A

e et
N I ~
'V,;Ju:ﬂ‘}' ’
g e
‘:/ « #
. v
RN &
e

. <

e Maal
. DVJ

GenSet L

gy ;
s i
ient
: s
i

982~ 0229 T o . -
9-86 (Spec A) IR e T . :
. Replaces 1'35 (Spoc A) o i o S L E " : o I

Prmted “in U.S.A. g - S AR T \ : .




o o , 'v r\/ S

For parts or service,”contact the éalef from whom you purchased ‘ihls equupmem or refer to your Nearest
Authorized Onan Parts and Serwte Center. _ , .

o

,To avoid errors or delay in mtwg your parts order always gwe the MODEL SPEC NO and SEFHAL NO from the
Onan nameplate. ‘ . ,

oy

B

5 ’ ¥
MODEL AND SPEC NO.
'SERIAL NO.;

For handy reference, insert “YOUR"
nameplate information in the spaces above.

&
N tr -
. ® o
&
s
B *,“
g LD '
]
4 4
. #
.
~ L - .
~ f L. “ &
I
Q@ i
'8 {
-vg@ e 3
2 i

M-1149

-

Y




R e : ] R ] R T 1 - - - e

\

TRa L S . o o Index Lo
\ s LR . . ‘ A . -
- b“.v i ;} . . ' ' Lo ’ " “M . - K
: Y L oo S . : :
o Akctuator Governor i ' b1  KAt. Gasket - Block - Cylxnd A5
. ‘Adapter, Exhauat ; R - B14 . Kit. Gasket - Head - Cylinder ~ BS
SR Tternator” T ,* . N - .. CY0  Kitr, Gasket - Pump - Water D1
Alternator - Componentp, o cti ; o : .
Arm. Rocker L - ‘B7. - Liyght, Indicator E7, €9
Krmatura Starger o 2 o - C7- *Line: Fue) . C6
o N . Line, Injection =~ - Cc3
’ ~3Baar1ng, Crankshaft IR ‘ “\;A7’ Liner . Cylinder ’ ‘ & = A5
Bearing. Rod “rCOnﬂeCt1hg L , . AT ‘ iy « o
Belt Set., Drive - V R C13  Manifold. Exhawst - E ‘ B9 .
Block. Cylinder: ‘ ”;' o AS Manifold. . Intédke . C1
Box, Entrance L _ " F4&  Meter. Amp E AT E7. ES
Bracket Terminal . el i 33 Meter I E9
Breaker. Circuilt . ) F5 Meter Running ‘ E7
N . T - Meter. . “ - E7
% Cable., Battery - - o cy Meter/ : no E9
Cable, Pickup - Magnetic 8 R D1y Y Met ’ . o E13
Camshaft y . B AT f]e Lx’\ﬁyst Ce B14
“Cap. Rediator R ; D5 Vo ‘ S "
Cap. Rain.; Exhaust ’ - Nozzle, Fuel - I B7
Chasgs-ig K S ¢ v
Cleaner, Air - Standard Pan, 0] o Lo A13
L]utch Starter- o Pickup., Magnetic : S E4_.
Coit’ ‘Field - Starter Piston T A7
Control “Engine Pump, Injection - Fuel & c3
pﬂntrol Generator Pump, Injection. - Fuel (Component ) C5
“‘Conler, 0Oil Pump, 01l » ' R Y3
+. Cogling Systém, e Pump Water ’ %, D1
'~ Cover. Gear L . _— , € )
Cover, Head - Cylinder ~ e B7 Radiator : pe ~
wLrankshaft yd AT Regulator, Voltage - Alternator C11
¥ B o ; Resistor. Current - Cross E12%
Drain, 031 - “ /// “ - AY3 Rod, Eébnnecting # AT
) ‘ S b ~ Rod. Push A7
~Element, Cleaner - “Air. _ D8 Rotor .. Alternator c1i
thau € éystem‘ .- B14 Rotor, Exciter Ef
- . . o Rotop. Generator E1
~Fan, Loo7lng/ o BN c13 @ A ' -
T Filter, Aip ‘ o : D8 Seal, 041 - Front "1
Filter, Fael » ’ cé Seal, ¢fil -~ Rear - . B1
“Eilter 01} . . B3 Seat . Valve ’ o B5
F]yw el ot ‘ < ' - B1 Sender, Level - Lo Goolant ' D5
B . BT ‘Sender, Pressure ~ 07l B3
Ga/ée Prnesgure ~ 01l ' E7 Sendeér, Temperature - Lo Engine ; o}
. Gauge., Temperature - 0il 4 . E7 “Sender, Temperature -~ 0il B2
Gauge, Temperature - Water® P E7 , Sender Temperature - Water . B3
-. Gear, Ring a IR ’ . B1 Solenoid, Start/Stop cs
Gearease S I - A1 Starter c7
Generator AT E1 Stator, Alternator C11
+ Governor, Electronic = 7 D11 Stator, Exciter . ) E1
' ward Belt * , . . D5 Stator, Generator , E1
Jard Fan ' c DS Switch, Level - Lo Coolagt . ‘ Ds
: . - Switch, Overspeed : E5
'_Harness ‘Wiring -~ Control (AC) ES .Switch, Pressure - 011 ) B3
“Harness, Wiring =~ Control (0C) o E7 Switch, Safety - 0il . B3
Harness, Wit ing. ~ Contro) To Engine . c7 Switch, Shutdown - Pre 07 B3
Harness; Wiring - Lo” Coolant Level D5 Switch, Temperature - Hi Engine B3
Harness, Wiring - Watts Transducer E13 Switch, Temperature - Lo Engine ) D1 .
Harness, Wiring - Transformer - . E11 . . .
. Heldd, Cylinder . : : B5 Thermostat . %D1
. Heater® Control . : : o .F3 Thermostat, Cooler - 01l . B2
Heatefs Coglant - Engine Do Thermostat., Temp - Hi Water B3
" Heater, Génerator RS . , E3 Thermpswat, Temp - Pre Water : D1
~Holder, Nozzle' £ . B7 Transducer, Watt ; _ E13
Hose. Drai# - 0il L , A13 Transformer, Current _ E11,E12
Hose, Radiator ' ‘ : D5 = Turbocharger ) B B9
: Housing, Control . S F1i Turbocharger Components ’ B11
.- Housing, Flywheel , - .. v FI B1 . ,
‘Housing, Set - S Lo D13 Valve., Delivery,-:Fuel - ‘ C5
( S e AR s+ Valve, Drain - 0il- A13
“Impelle®, Pump - Water : ERN » 3 . valve, Exhaust . : . BS5
‘Indicator. Level - 0il - - A5 . valve; Intake  °~ . o B5
L d1cator ‘Service - Air Cleaner : pg - - o et , ‘
. 3ﬁ& \ » -

e
L



e

L

N

a ‘1

I R “Ihtro&uctiOQ'

;o

This Parts Manual applloo to the ¢tmndard Sets Llﬁ!ﬂd belaw The illustrations aigfrfé

urranqod.wn groups - of reiatod items..and each part '~mnaambly is identified by a . .
Refecence Number . " Al] purts t¥lustrated are typicat, and unless othsrwtﬁﬂ ‘mentioned %ﬁ
the dmscr\ot1on column the parto arie ‘ﬁterchangoab!e betwcon modein

These typ\cal 1llustr&t1ona are’ @ubgact to change and raf!ect on\y gha Jateat rep1aca-
ment parts arrangement. dhe R1ght ‘and Left sides of the Sat ;are dotorm»nod by FACING

;the FRONT (Eng»ne ‘end) of the Set ; S o %
e IR A era ' , :
e o - . Set Data Table .
. ; ‘

- MODEL I1DENTIFICATION " RATING ~ RPM RATING " | BATTERY VOLTAGE
285.0 DVJ - */ # @ | 285,000 WATTS - 1500 RPM = 24 VDC
350.0°0VJ - */ # @ | 350,000 WATTS 1800 RPM e 24 vDC

@ L ﬁ‘.‘ ’

W a $ ‘

' & ,/ . ¢
Electrical Data Table
AVOLTAGE CODE VOLTS - | HERTZ "~ WIRE. PHASE NOTES
| a7 220/380 - , 60 12 3 o +
: 120/208 ‘ - '
120/240 o
: ) .~ 1217/220 -
. . 139/240
' 240/416 o -
‘ 254/440 ) e,
277/480 s o -
220/380 R S S
547 |7 120/208 50 12 3 s
L f - 127/220 _ . ) ' 1 . :
- a “110/1%0 | . , N
. v 110/220 .
: : ©118/220
115/230
©200/346 . , .
220/380 . I

o 240/416 Jj 1 o

o : 254/480. |« ‘ S <

R o 230/400 , !

. ?1tage LCodes: Fo]low Mode ! Letter designations. ‘
% - Spec1f1cat1on Number: Number 1 is Standard, all others indicate varations. '

gww"Spec1f1cat1on lletter: Letter advances ( A to B, B to C. etc) with
: major manufacturing changes. CT L : o -
+ - These Generators are Reconnectible, Refer .To Operatqr?s~Manu§1 for wiring data.

e



Cylinder Block

i



B . R ,(f . — -
. chinder Block '« .
5 £ . .
_REF - PART N qw B0 paRY  REF..-PART QT e PART
WO NOD . USED P mﬁwwnm ~ NO.-wWO. v - .USED . DESCRIPYLON
. e . w : ™ L B
11861961 . 1 T '8lock /Mwmbw Cy Hinder ST 0890 186 0219 6 Wagher .
- _—{Inciudes Parts Marked *) A0 186-0220 . 6  Packing
&2 - 1860743 _e&9w"*wgn Dowel S .41 186-1835 1 - Cover .
3 W6 01 A3 fPlug L - ‘ 42  186-1836 1 Seal. O-Ring
4 186-0695 - 2. fPlug T ¢ T A3 186-1179 2 Bolt
51860693 2 MPlug  vE 45 186-0103 "2 Washer
\:6 186 1747 20 *Plug T ¢ 46 1B6-1839 1 Filler. 011
L ‘1803 ) *Bushang ¢ &7 1864263 1 Bolt '
8 L APlug & . 48 1B6-1179", 3 Bolt
% 3 Pin .t : ; 49 ' 186-1813 1 Cover
e 1 n’BuﬁhWﬁq Camshaft 50 166-1736 1 Cap
11 186 1744 L *Plug T .51 186-1873 1 Balt
17 186-17 S5 *Plag . 52 186 1700 3 Nut
13 943 2 *Plug . K 53 186-1250 t Collar’
14 1B&1298 2 *Pin. Dowel™ 54 186-1251 1 Nut
CSETABG 1232 0 4l *Bushing 7 ; 55 186-2072, 1 Guide. Gauge
16 -186-1405 7% N?m Dowe 1 . 56 186-1832 1 Gauge ., 01
7To1es-1223 1 fug w ~ soe 4. 57T 186-1810 ] Nozzle {Includes P’iuq)
18 186 0746 1 ”Piug - 58  186-1810 1 . Plug {Included Nozzle).
19 186-0157 2 *Plug ST ~ 59 186-1534 6 Bolt
POONBE 0155 1. *Plug 60 186-0904 6 Washer
Pl 186-1739 1 *Plug 61 ¥86-1962 1 Cover
22 186-1737 1 *Plug 62 186-0907 ? Plug
731860145 1. *Gasker ' ' .. B4 186-1817 1 Gasket
24 1861738 7 . *Plug ST Te5  186-12687 4 Bolt
25 186-0147, > *Gasket - 66 186-18167 1 Flange
26 186 1804 ~ 6. *Cap. Metal - Main 67 186-2069 1 Gasket
27" 186-1805 1 *Cap. Metal - Main 68 186-1306 2 Bolt
¢ 28 186-0172 2% *Pin. Dowe ., 69 1#6-1738 1 Ylug
29 186-1806 6  *Pin 70 186-0147 1", Gasket
30 186~ 1808 14 *Bolt 2 186" 0753 4 Sciew
31 186-0507 14 *Washer o 73 186-1811 1 Plate
32 186 1963 & , Liner, Gylinder a  on 74 1861921 1 Gasket
33 186-1820 6 Seal. Crevice 75 186-1268 2 Bolt
34 186-1819 6 Seal, 0-Ring - Center . 76 186-1812 1 Cover »
35 186-1818 6 Seal, 0 Ring - Lower 77 186-1306 ] Bolt -
. 36 186-1834 2 . Cdver .78 186-01p4 1 washer ) ,
\ 37 186-1248 2 Seal, O-Ring . 19 136 2076 1 Gasket Kit, Block - Cylinder’
~38  186-1838 6 Bolt . .
. * Parts *included in 186- 1961 Cylinder Block Assembly
. I
. .
] ® 2 ’
&
- ;
[3 !

(



T

Crmnkshaft,‘Cqﬁshaft, Piston, And cﬁpncdting Rod




B 13

i

PART

" NO.

186~ 1865
186 1867

1861866 .
186-1342-
i86-1934 .
:186-1941 ¢
186-1868

. 186-1869

186-1714
186-1870
186-1871
186-1872
186-2028
186-1973
186-1459
186-1972
186-1974

186-1975
186-1334
186-1855

186-1854

L4
<

e

T

Crankéhaft, c:hshaft,,Pistonf And Conneqtinguﬁod

Q1Y
USED

PART *.

DESCRIPTION
Camshafy ;
Plate. Thrust ;
Gear .~ ' !
Key 5
Shafy

Bolt

Lever Assembly {[lacludes
Socket. Cam Roller. and Pinj
Shaft - ‘

Ring. Snap’

Ring. Dowei o
Bolt v 7
Rod. Push ‘

Piston

Pin . Piston )

Ring. Snap s
Ring Set, Piston”

Rod, Connect ing (Ingludes
Bushing. Pin, and Bolt)

Bushing g~
Pin. Dowel e
Bolt - w0
Bearing., Rod - Connecting
Standard L :
N

REF

' NO,

PARY
HO.

186-1864
186-1863
186-1862
186-1861

186-1967 &

186-1852
186-1307
186-1969
186-1976
186-1970
186-1942

186-1840

. 186-1850

186-1848
186-1846
186-1844

186-1841
186-1851
186-1849
186-1847
186-1845

fY
USED

6
6
6
6
1

) s 0 ot b b

" PART
DESCRIPTION

0. 25mm Undersize
0. 50mm Undersize
© 0.75%mn Undersize
1.0Gmm Undersize
Crankghaft Assembly (Includes
Gear, Key# and Pin)
Gear”
Key
Pin
Damper Assembiy
Pulley -
Bolt )
Bearing. Main
Standard
0.25mm Undersizé
0.50mm Undersize

T 0. Thmm Undersize

1.00mm Undersize
washer,” Thrust

Standard

0.25mwm Oversize

0.50mm Oversize

0.75mm Oversize

1.00mm Oversize



ke

T
. L]

§

And ‘Suction Pipe

o417 Pump,




- "REF . _PART
NO. MO

1861977

b

© 186-0323
186-0328

ALe

186-1889
186-1979
186-0323
186-1978

N R N RARN

10 186-0323
11 186-1888
12 186-0330
¥3 186-0331

14 186-1354

it s

186-1887
186 1980

QQTVi
USED

b

&,

‘

U SO PP S

Vot ety b s

s

3 PART
DESCRIPTION .

T Pump Assembly, 01l (Iﬁb]udés

Parts Marked *)
*Bughing
*Pin
*Shafe
*Gaar, Drive
*Gear;f0rve
*Gear’ '
*Bushing : .
*Cover Assembly (Includes

"Bushing. and» Shaft)
*Bush ing s
*Shaft - [
*Valve
*Springt »
+Retainer Y,

- 0i1 Pump

o

fOi] Pulp;'Aﬁd?Suction'Pipai

& - . L

REF .~ PART QrY - PART '
N0, WO, USED  DESCRIPTION
‘16 186-1713 1. *Pin. Cotter
16~ 720-1037 4 -*Bolt
‘17 186-0095 4 *Washer. 4 ]
18 186-1731 1 Seal. O-Ring C -
19 186w 1208 J Bolt s ‘ T
1 207 <MRQ-1076 2 Bolt o 7
21 186-0109 1 Washer ' ‘ , f,
22 186-189% 1 . Strainer -
23 186-1732 1 Seal. 0-Ring
24 186-1360 1 Bolt
25 186-1896 1 Bracket
26 720-1073 i Bolt
27 186-0104 1 wWasher
28 . 186-13681 1e Bolt
29+ 186-0090 1 Nut
30 186-0103 2 Washer

* Parts inciuded in 186-1977 Oil Pump Assembly.



. Y

. -Gear Cover

"
¥4




e w
. . Gear Cover
" REF, - PART - -QTY -, "PART - REF  PART QY™ - - © PART:
_NOGNOT - USED o DESCRIPTION - oy NO. NO. . USED . ‘DESCRIPTION
g, - B R * ' L ’ : .
1. 186-1824 1 Cover B ST ‘25 186-1756 1 * Spacer )
T2 1186-1742 ¥ - Plug I : . E 26 186-1526 1 Bolt
‘3 186-1741 2 Plug y S 32 186-1724 1 Seal, 0-Ring
4 -186-1678 6 Bolt . 33 186-1265 3 Bolt -
5 188-1686 2 Bolt v : : -34 186-1825 1 Pointer
6 186-1677 1 Bolt - 35 186-1667 2 Bolt
7 .186-1690 . 3 Bolt . ' 36 186-0703 - 2 Washer . -
8 1B86-0104 12 Washer =~ 37 186-1217 1 - Seal..Front
9 4186-1685. 3+ Bolt - 38 186-1860 1 : Gear, Idler
10 186+-0103 3 washer. - . : 39 186-1859 1 Gear Assembly. Idler ,
11 186-1526 - 2 * Bolt K = : . (Includes Bushing) -
12 186-1827: 1 Hanger 40 186-1858 1" Bushing
13 186-0501 4 Bolt ‘ 41 186-1272 1 Pin, Dowel
14 186-1842 1 "Breather ) 42 720-1038 6 Bolt .
15. 186-1265 2 Bolt ’ ’ 43 186-1822 1 Plate, Thrust
f6.. 186-0103 . 2 Washer 44 186-1821 1 Shaft
17 ° 186-1769 1 ., Hose “ 45 186-1692 1 Bolt
18 186-0168 - 2 Clamp . 46 186-1856 1 Gear Assembly, Idler
19 186-18%3 1 Tube : " ‘ » (Includes Bushing)
. 20 186-175%& 1 Clip . - ‘ . 47 186-1857 1 Bushing
21 .186-077T 1 Cover . oo™ % < 48 186-1822 1 Plate, Thrust
22 186-0772 1, seal, 0-Ring ¥ 49 186-1823 1 Shaft
23, 186-1668 2 Bolt 50 186-1691 1 Bolt
24° 186-1814’ 1 Cover . . N
. . )
8 ) - , - . 1 ! ¢ L
* v »1;
M %
™
] L]
¥ ey,
L)

i

o



0i1 Pan




-

. ReF  PART
, NO.

xz
o

. 186-1830
186-1831
" 186-1944
~ 186-1945
186-1946
186-0103
186-1964
505-0185
505- 1355
186-1833
186-1179

SOOI NP WRR

syt

(]

0 w -
O et et b 4 OO0 B ADAD et g

©
W

PART

- DESCRIPTION

Frame
Gasket
Bolt

" Bolt

Bolt

- Washer

Pan, 0il
Nipple, Half

.Adapter, Pipe

Gasket
Bolt

rOi\ Pan

12

13
i4
15
16
17
18
19
20
21

REF . PART
NO.

NO.

186-0150"

186-0146
186-1826
186-1674
505-0100
504-0011

505-0674.

503-0098
503-0197
509-0207

A3 R bt s (D R et e

- pART

~ DESCRIPTION
Plug
- Gasket
Bracket
Bolt

Nipple, P:ipe

Valve, Shutoff
Nipple, Half

Hose, Drain (14")
Clip. Hose — Corbin
Seal, 0-Ring -

A



Flywheel, And Flywheel Housing

L, ‘ L. ) i . ::* ) ’ - m@%’%"
- A"Eﬂ,:;.g
.
REF  PART  _ QTY R PART REF  PART  QTY ‘ PART
_NO. NO. USED DESCRIPTION . NO . WO . USED : DESCRIPT.ION
1 186-1828 1 Housing, Flywheel "6 186-1968 1 Gear, Ring .
2 186-0407 1 Plug . : . 7 186-1853 6 Bolt '
+ 3 186-1666 8 Bolt 8 186-1829 2 Bracket
4 186-1291 1 Seal, Rear 9 186-1679 8 . Bolt
5 186-1971 1 Flywheel Assembly (Includes 10 186-1225 "8 - Washer
Ring Gear) ' -
v | u’M ............... ) (r;
v l ««“1'“
J. |

“ o \

e

o et



PART
NO.

186-1993

186-2030
1861731

1.186-1394

186-1908 ™ «
1861256
186-0100
186-0103
186-1401 . <
186-1400
186-1906
186-1399
186-1903
186-1902

—Qry
TTUSED

1
1
2
4
2
4
4
1
1
1
1
1
1

~ Spring-.

PART

DESCRIPTION

Cover o
Element, Cooler, Qil
Seal, O-Ring
Seal, O-Ring

" .Gasket

_ Nut

_Washer.. Spring |
Washer
Plate
Collar .-

The¢mostat . Coolery~ 01l
Seal AR
TR

we o

Cover .

15

T S
o

REF

¢
er

PART
NO.

186-1390
186-1387

.186-0102

186-1218
186-1905
186-1907

- 186-1268

186-1447

.186-1368

186-0103
193-0353

502-1010,
§09-0224'

QTY
USED

° - —
[N . TS ST S e

PART
DESCRIPTION

Seal, O-Ring
Bolt

Washer

Plug

Seal, O-Ring
Gasket

-Bolt
Bolt

Bolt

Washer ]
Sender, Temperature - 01l
Adapter, Pipe '

Seal, 0-Ring



041 Filter

R



"REF  PART

NO.

B PR

©W TP U AW

"NO.
186-1982

186-1223~
186-1892
186-0141 -

186+ 1894

186-1841.

186-1890

186-1983

186-1893
186-1732
720-1035
186-0102
186-1837
186-0142
186-1732

1186-1179

186-1368
186-0103
186-1981
186-1376

~186-1364

186-1377
1861378

~186-1365

186- 1733

QY
USED

el e SRS I, I C R SIS L O U S SIS R S SN
,

fo o

Y

@

e

PART

4

- DESCRIPTION

-806& '

Plug
Plug

Seal, O-

Seat .
Spring
Valve-
Cover

- Seal /O~
Seal, 0O-

Bolt
Washer

Seal, O-
Seal, 0O-
Seal, 0-

Bolt

. Bolt

Washer
Bracket
Packing
Spring
Cap.

Packing

Filter,

Seal, O

Ring

Ring
Ring

Ring
Ring
Ring

011
Ring

041 Filter

i

REF  PART

- NO.

186-1730
186-1266
‘186-1264

186-1267
186-0103

. 502-0917

309-0272
193-0244
309-0169
718-1074

856-0013

. 332-2739

870-0196
508-0015
809-0035
309-0527

¢

193-0375%

526-0008

850-0030
871-0010

QrY
USED

e e — N

RSN e

PART
DESCRIPTION
Seal, 0-Ring )
Bolt® A
Bolt '
‘Bolt
Washer

- Adapter, Pipe

Switch, Shutdown - Pre 0il

Sender; Pressure - 0il

Switch, Safety - 0il A

Screw, Cap - Hex Head (MI2 x
1.75 x 3Qmm)

Washer, Lock - EIT (1/2)

Bracket Assembly, Terminal
{Includes Nut, Washer, And
Screw) .

. Nut, Insulating

Washer, Fiber

Screw, Round Head (#8 x 3/4")
Thermostat, lemperature - H3
Water :

‘Sender, Temperature - Water

Washer, Flat (#10)
Washer , Lock (#10)
Nut, Cap - Hex Head (#10 - 32)

%



- ‘
Cylinder Hpod

718 

R




cylinQenQHeﬁd

-

'REF PART.  QTY . PART REF  PART QY © PART

NO. NO. - USED . ‘DESCR}E]ION TTUUTTTTUUNOG. NO. USED DESCRIPTION
1 4 Head Assembly, Cylinder ' 1861798 2 0.75mm Oversize
- 186-1947 . 6 - With valve (Includes Parts - 186-1795 © 2 1.00mm Oversize
; , » Marked *) v 9 186-1778 1 +*Pipe
< ' 186-1948 1 * Less Valve (Includes Parts . 10 186-1729 1 +*Seal, O-Ring
) - Marked +). 5 11 186-0156" 1 +*Plug
2 186-1797 4 +*Guide, Valve 12 186-1873 - 2  *Valve, Intake .
— 3 .186-17717 2 **Guide, Crosshead ‘13 186-1874 2 *Valve, Exhaust
< 4 186-0743 2 +*Pin, Dowe! , 14 186-1875 4  *Spring. Inner
5 186-0693 1 +*Plug, Expansion 15 186-1876 4  *Spring, Outer
6 186-1144 12 +*Plug. Expansion 16 186-1878 4 ~*Seat, Lower
7 Insert, Intake 17 186-18717 4  *Seat, Upper
- 186-1780 2 +* Standard g 18 186-1770 8 *Cotter 3
186-1803 2 0.25mm OQversize 19 186-1886 12 Crosshead Assembly (Includes
- 186-1801 2 0.50mm Oversize - ‘ , Crosshead, Screw, and Nut)
186-1799 2 0. 75mm Oversize 20 185-1879 2 *Seal, Valve - Exhaust
‘ 186-1796 2 1.00mm Oversize ‘ 22 186-1782 6 Gasket, Head
8 . * Insert. Exhaust 23 186-1781 36 Bolt, Head
186 -1779 2 +* Standard 24 186-1156 6 Bolt, Head
186- 1802 2 0.25mm Oversize . 25 186-2075 1 Gasket Kit, Head - Cylinder
186 1800 2 0 5Cmm Oversize .
* Parts included in 156—1947 Cylinder Head Assembly.
+ Parts included in 186-1948 Cy!linder Head Assembly.
; o
#
, S
4 ! 2
- L i .
SR : e 19
4



 Fuel NozzTe, Rocker Arm, Cover And Housing

; B’Nﬂ im@

o)
|

0 5 ha s
P——g 15— " B g E«a




11

12
13
14
15

17

PART
_NO.

186-1787
186-0692

186-1788

186-1790

_£186-1938

@

19

20

1861704

186-1213
136 1240
186-1705
186 -1881

186-1882

186-1883
186-1884 -

186-1885
186-2071
186-1883
186-1166
186-1170

186-1880

186-1939

186--1786

'Fu&1;NOleeijOCKCf Arm, Cover And Housing

R N

3

Qry | PART

USED- + DESCRIPTION R
"6 ' Housing, Arm - Rocker
-18 - Plug, Expansion
6 . Seal, 0-Ring oo
6 . Gasket
17 Bolt
18 - Washer
1 Boly
6 Bolt
6 = Washer ,
6 Arm Assembly, Intake (Includes

Arm, and Bushing)
-Arm, Intake

Bushing v :

Arm Assembly, Exhaust
(Includes Arm, Rivet, and
Bushing)

Arm, Exhaust

Rivet, Crossed

Bushing

Screw

Nut

Shaft Assembly, Arm - Rocker
(Includes Shaft, and Ball)}

12 Bolt '

] Tube, Air

i

—
D RO N

REF  PART
“'NO.

21
22
23

,21, :

NO.
186-0860
186-0145
186-2019

»

186-2020
186-2021 -

186-1702
186-1924
186-1727
186-1789
186-1923
186-1684
186-1922
186-2015
186 2046
186-1745
186-0144
186-1930
186-1793
186-1794
186-1672
186-1791

© 186-1792

&

1
1
1
3
2
6
6
6
6
1
1
6

QY
USED

6
12
6

15 ™
1
6
6

18

18

18

" | DESCRIPTION . /

e
o

3 m LW(RT '

e

P -

- Bolti” Joint

‘Basket

Holder Assembly, Nozzle ~
(Includes Nozzle, Connector,
and. Nut)

Nozzle .

Connector’

Nut :

- Gasket .

Seal, O-Ring
Seal, :0-Ring
Holder

‘Bolt

Washer

Tube

Tube

Bolt, Joint

~,Gasket #

~Bolt, Joint

Cover, Housing - Rocker Arm
Gasket :

Bolt

Washer

Rubber



O B
- 777 -

) ) - -
. ,///
-

Lo e "Exhaust Manifoldl', And Tuv"‘bocharger,




OCDIO U W

" REF  PART
NO.

+ NO.

- 186~1950

186-1951
186-0153
186-1952

186-11785

186-1689
186-0212
186-1682

. 186-1784

186-2067

186-1191
186-1773

186-1196

& T

E

QTY: T % PART
USED ' DESCRIPTION
1 Manifold, Exhaust - Front -
-1 Manifold, Exhaust.- Center
1 Plug -
1 Manifold, Exhaust - Rear
6  Gasket, S
22 Bolt o
22 Spacer
2 Bolt
2 ' Spacer )
1 Turbocharger- Assembly (See
i - Separate Page For Components)
1+ Gasket '
2 Stud :
2 Bolt
. <

‘Exhaust Manifold

REF PART

NO

14

15
16

-7
- 18

19

R NO:
Y 4 .
186- 1194 .

186-1958
186-1957
186 -1681
186-1956
186-1953
186-1959
186-1960
'186-1750
186-1751
186-1954
186-1955
186-1749

QTY
- USED

B RO R e ek e b e B

And Turbocharger

by

* Nut

Joint
Elbow, Exhuast
Bolt

Seal, O-Ring
Seal, 0-Ring

- Seal
-Seal

Clamp
Clamp
Seal
Seal
Clamp-

Vo

- . DESCRIPTION




B e

' Turbocharger Components

" . i m . ‘“ ) 7' i » * R 13 :
5 \
7 .

24



L By G
e “*Turbocharger Components

f
N T

REF.- PART-

QY 4 " PART. . - . " REF “PART . - QTY -
. NO, -NO. - USED . _,-DES(_‘:RIPTIﬁN* © 0 N0 UNO. - USED. SCRI
TTT%1 186-2086 1 Housing, Turbine ' . - 13 186-1680. - 8 Bolt - .
2 " 186-2049 1 - *'Housing, Center 14 186-2051 - 1. ‘Bearing, Thrust e
: 3 186-2050 "1 -  Bearing, wourna® & - 15 186-1712 - 1~ Pin, Dowel " ‘
A 186 2085 <1 Rotor, Turbine. = ‘ ‘16 186-2062 "1  Plate, Diffuser
5 186-2052 - 1 Collar, Thrust =~ - 17 186-1728 1 "-Seal, O-Ring
6 186-2053 & 1  Flinger: . » 18 '186-2055 1 seal, O-Ring
7 186-2063 1 Impeller, Blower - 19 '720-1035 . 4. Bolt L
. 8, 186-2056 1 Nut, Lock L - 20 186-2060 2 Washer, tock
. § 186-2054 2 Seal, O-Ring , 21 186-2064 1 Housing, Blower
10. 186-2061 1 Shield, Heat - 22 186-2057 1 Band, V
11 - 186-2058 4 Plate 23 186-0753 ? Screw
12 186-2059 4 Washer, lLock .
Yr
;@ £s
> e
- A 7% *
§ - L. ‘ #
® : e . ) N <
, / ~: % . '
AT 3
. * , a o8 ;
N i B 7 ’
ﬁ‘ﬁ - m ‘ "ﬂ:
‘ i “:‘ ) B g a
.o I i . .
5 ) . N R <
A t) ‘ . i Y . Q
= ., R | s ,‘ %
t1 25 ‘ ., N N :



&
2

. REF+ PART

_NO._

1

2

3

3
>

. '6'

a 7 i

NO.’

186- 1985.°

186-1747

186-1986.
' 186-1987

18621746
186-1984
186-1383

Turbocharger Qi1 Pipihg

@ - PART :
. DESCRIPT}ON
Tube, Supply

Elbow '
Connector @

- Hose L
Nipple-

.- Tube, BFain ,
' Gasket v PE
B % B » e
g .. ¥ :

N B

14

13‘;

;'\"\,-.?.!

“o T

PART

DESCRIPTION

REF  PART Qry
- NO.  NO. USED
8 186-1179 - 2 Bolt
9 186-1379 1 Hose
10 7186-0168 2 Clamp
~* 11 186-1384 w1 Elbow
12 186-1755 1 Clip
13- 186-1265. -~ 1 Bolt
14 186-0103" 1 wWasher
26 .



Nl
¥
’

e, !,
"REF  PART Q1Y PART ] REF - PART - QTY PART
NO. NO. ' USED , DESCRIPTION NO. NO, - USED DESCRIPTION
1 155-2154 1 Silencer : 8 850-0070 4 Washer, Lock (5/8)
2 155-2160 2 Bracket,. Mounting - Silencer 9 862-0019 4 Nut, Hex (%/8 - 11) . '
3 1565-2157 1 Adapter, Exhaust 10 821-0029 4 Screw, Lock (3/8 - 16 x 3/4").
4 - 155-2062-05 1 Cap, Rain . 11 870-0281 4 Nut, Lock (3/8 - 16) -
5 155-2158 1 Gasket, Exhaust 12. 870-0257 4 Nut, Lock (5/16 - 18)
6 155-2159 1 Clamp, Muffler 13 155-2161 1 Adapter, Exhaust (Used on Gen
7 B00-0135 ” "4 Screw, " Cap.- Hex Head {(5/8 - Sets Without A Silencer)

3

11 x 2-1/4")




Air i—ntnke- N'an'ifvo‘ld, And After Cooler




IS N AP

- b

NO.

—
—

12
13

DO®-TO U S W N

- 186-2022
. 186-0156

186-2031
186-2033

186-2023
186-2025 -

186-1693

.'186-1696

186-1693
186-0151
, 186-2027
186-1783
-186=1180

e

Fe

e

*

QrY

'~ USED

1

N
NN BN &L

N

-

v

-

VAR

Plug

Core

0

X

DESCRIPTION

PART

‘Meriifold, Intake

Seal, O~Ring
Cover

Bolt
Bolt
Bolt
Plug

Spacer
Gasket

Bolt

~ Gasket .

*e

Ain'fﬁfﬁké"ﬂanifold,fAnd After cQo]Qr

REF

_NO.

14
15
16
17

- 18

29

21

2

PART
No .-

186-1685

186-0103
186-2024
186 -2026-
186-1285
186-1159
186-0103
186-1949
186-1711
186-0154
186-1216
186-11735

QrY.

USED

12
24

e Rl > R e N

14

Bolt
Washer
Connector
Gasket
Bolt

Bolt
Washer
Connector

P -

PART .~
DESCRIPTION:

Seal, O-Ring

Plug
Plug
Gasket

o

3

jpe——



-Fw@]‘ In{iq’ct‘ion@ Pump, And Piping -

38

3

To Cylinder Block



v ??ﬁi

Py

OV WA

P ’

. PART.
- NO.

186-2039
186-1966

186-1675
186-1677

186-0104 .

'186-1413

. '186-1231.

186-2041
186-1414
186-1927
186-1925
720-1035
186-0101
186-2073

186-1414
186 1701
186-1411
186-2009
186-2010
186-2011
186-2012
186-2013

186-2014
186-1931

—

PO #=h = b i et b b e e () D R R RS DD BB N R

Fuel Injection Punp, And Pipﬁng

. oescnxpvxoux’

Bolt.
Bolt -

. Washer

Bolt

Ring, Dowel
“Shaft -

Key
Seal, 0i}

Plate, Thrust

Bolt
Washer
Gear
Key
Nut.
Washer

Line, Injection
Line, Injection
Line, Injection
Line,. Injection
. Line, Injection
" Line, InJection

Clamp

_Pump, In3ect1on~“ Fqg
_ . Separate Page For Components)
" Bracket , .

Fuel
Fuel

- Fuel

Fuel
Fuel

Fuel

DO e W
e St S St S o’

T,

li‘REF pART Y L . pARt

" NO. . NO. - USED - "DESCRIPTION
25 '186-1671 4 BoTt
26 '186-0102 . - 4 - Washer’

27 186-1932 2. Clamp
28 186-1670 - 4 Bolt

29 186-1703 , . 4 ~ Washer
30, 186-1775 4. Clamp

. 31 186-17176 - 47  Clamp
32 186-1669 4 .. Bolt~
33 . 186-1703 4 Washer
34 186-2043 1 . Tube, Supply

35 186-17587 1 Elbow .

.36 1B6-2016 1 Tube, Drain
37 186-0161 1 Bolt, Joint
38 186-01417 2 Gasket
39 186-1928: 1 Cover
40 186-1255 2 Bolt

41 186-12865 1 Bolt
42 186-1774 1 Washer
43 186-2045 . 1  Adapter
44 186-1265 . 2  Bolt

45 -186-1436 2 Joint
46 186-2042 o1 Hose -

47 186-016] 2 Bolt ,~ Joint
48 186-0147 4 Gasket
49 186-1766 2 . Clamp
A
. »



" PART
NO.

186-20178
186-2079
186- 2080

186 -2081

186-2082

-136 -2083

186-2084

PO POOOD B

 USED

% ‘fgﬁf*xnjqcfion.Pﬁnpfc¢hpqn§nt§_lxa

 PART
DESCRIPTION

Holder, 'Delivery -
Seal, 0-Ring - Holder

‘Spring, Delivery.

Valve, Delivery
Washer, Copper Plated
Suvew , S
Washer

- REF  PART -
NO. NO. -

8 186-2089

9 - 186-2085
.10 186-2086

11 186-2087
12 186-2083

13 - 186-2088

QrY ' ~ PART

USED .DESCRIPTION
1 Gasket, Pump.- Feed
1 Pump Assembly, Feed (Includes
Parts Marked *) '
1 *Screw
1 *Filter. Fuel
1 *Screw
4

*Washer, Seal

*'Parks‘incIUded_jg-186-2085 Feed Pump Assembly .

RS

>,

w

@



z
°

®-T DN W

NO.

o b’ @
REF. PART

186-1933
186 -0154 -
186-0522 .

186-0144
186-1759

. 186-1266

186-1264
186-1181

U

(2]

R e )

o
<

ED

el e e

Fue F?iter,>An¢‘nount1ﬁ§T

PART

* DESCRIPTION ~

Head

Plug -
Plug -
Gasket

“Filter, FuéT,_ e

Bolt
Bolt:

"‘gplt :

N

- REF  PART

" NO.

9
10

11

12
13
14

15
16

NO.

186-0103
186-1748
186-1929
186-0161
186-0147 -

186-1753

501-0501
503-0170

QrY
USED

N e

3

~  PART
DESCRIPTION -

Washer

Hose, Inlet

Hose, Outlet

Bolt; Joint

Gasket

Band

Line, Fuel - Flex .
Clamp, Hose KRR

l
Pe -



Stirt,i ng Motor, ‘And. Hoﬁr'ﬁ;;lf‘fnig%




REF

4
9

OCDAD LEWRE

PART
NO. -

186-1634

186-0030 .

186-1649
186-0599

186-0476

186 060!

186-0602
186-0603

186-0604
186-0605
186-0606
186-0607
186-0609
186-1632
186-1510
186-0613
186-1635

186-1629
186-0614

186-0615

186- 1663
186-0618

186-0480 .

186-0619
186-0620
186-0621
186-0482
186-0610
186-1633
186-0625
186-0626
186-0628
186-1509
186-0630
186-0631

QTY ‘

‘ 3?

ey
[y ()

W AN N R b et e

bt B3RS N RO B b et S e B P s (O R 2

Starting Motbrf“Ana'Mounting

PART -
' DESCRIPTION

*Pin, Lever
*Washer, Seal
*Lever, Shift
*Nut
*Switch Aesembly Magnet1c
(Includes Parts Marked +)
+*Plunger
+*Bushing,. Insulate
+*Contactor, Moving
+*Washer , Insulite
+*Washer '
+*Ho lder
+*Ring, Clip
+*Terminal Assembly
+*Washer, Seal
+*Screw
*Holt
*Switch, Relay - Safety
(Includes Bolt, and Holder)
*Bolt
*Holder
*Bolt
*Terminal Assemb]y
*Plate =,
*Brush
*Holder,
*Bracket
*Spring. Brush
*Bear ing -
*Washer,
*Screw
*Washer
*Bolt
*Washer
*Bolt
*Ring., Clip
*Stopper, Pinion

Brush *®

Seal

o

REF

NO.
36

37

PART
NO.

186-0479
186-0632

186~0633

. 186-0634

186-0477
186-0054
186~0055
186-0637
186-0639
186-0641
186-0029
186-0643

186-0483
186-0478
186-0644
186-0645
186-0646
186-0647
186-0481

186-1764

186-1503

186-1501
416-0871
416-0619

416- 0672

338-1951
718-1083

850-2010
856-0010
186-0600

Q1Y

 USED

1
1

Pt b

D B N

e Ty A - N R e

—

. PART A
DESORIPTION

*Clutch Assemb]y, Runnwng -
Over

*Bracket, Center (Includes 0il
Scal) .

*Seal, 0il

*§haft Assembly (Includes Ball
Bearing)

*Bearing, Ball

*Washer

*Washer

*Washer, Insulate

*Bracket, Center

*Screw, Dish

*Bolt

*Bracket,
Bear ing)

*Bear ing

*Bearing, Ball

*Armature

*Washer

*Washer

*Coil,

Front {Includes

Field

. *Seal Assembly (Not

~I1lustrated)

Motor Assembly, Starting
(Includes Parts Marked *)
Gasket

Bolt
Cable.
Cable,

Battery (33")

Battery (18") |

Cable, Battery (29")

Harness, Wiring - Engine

Screw, Cap - Hex Head (M10 x
1.5 x 20mm)

Washer, Lock (M10)

Washer, 1ock - EIT (M10)

+*Screw

" * parts included in 186-1764 Starting Motor Assembly.

+ Parts included in 186-0476 Magnetic Switch Ascrn!

]

Ay



Solenoid,’ A_ndr Mounting

v - L

&

REF * PART - QrY . PART ‘REF  PART QrY PARY

NO. ND. ~ USED DESCRIPTION . NO. HNO. . USED *DESCRIPTION

1 307-2554 1 Sp]enowd Start/Stop "8 150-1733 1 Joint, Ball

2 307-2587 1 Bracket Mounting - Solenoid. 9 115-0025 .3 Nut (1/4 - 20)

3 307-2556 -1 Bracket, Mounting - Solenoid 10 520-0964 | Stud

4 821-0018 4 Screw, Lock (1/4 - 20 x 5/8") 11 718-1020 2 Screw, Cap - Hex Head (M6 x
s 870-0212 -4 Nut, Lock:(1/4 - 20) . 16mm) .

8 1718-1053 3 Screw, Cap - Hex Head (Mlo X 12 850-2006 - 2 .Washer, Lock (M6)

S e 00 i 13 307-2555 1 ‘Arm, Solenoid

17 3 . Washer, Lock (mo) : 14 150-1995 -1 Joint, Ball

850-2010

=N




{

~ Alterpato And Mounting

REF  PART QTY PART "7 REF - PART QTY PART
NO. NO. USED DESCRIPTION ‘ . NO. HNO. USED DESCRIPTION
1 186-2074 1 Alternator Assembly (See 8 186-2017 1 Plate, Adjust
E Separate Page For Components) '~ 9 1861267 1 Bolt

‘2 186-1920 2 Pin 10 186-Q085" - 1 Bolt

3 186-1758 . 1 Spacer , e 11 1869109 1 Washer

4 186-1771 1 Spacer o ! 12 186-1935 1 Pulley

5.. 186-1768 1 Bolt o 13 186-1671 ‘3... Bolt

6 186-1708 1 - Nut 14 186-1763 1" Belt, V
<~ T 186-1706 2 Washer ' - 15  186-2018 1 Cover

Y, o
g,
o,

.



B ‘,A“Ite‘rr_lit.b"r Components

B



‘ °‘€ ,"‘:' L ‘J‘f"‘Aﬁfernator bdﬁpbnents

"REF " PART S QLy " PART . . REF  PART - QTY i Lo PART
NO =NO. o ‘Af“USED_,_J"' DESCRIPTION ‘ ONO. NOL o USED : DESCRIPTION
1 7186-1647" 1 Bear1ng Ball= - Lo © .18 7186-0935 - e WBush1ng. Insu]ate
7 2.°486-1656 . - 1 Rotor Assembly "~ ..~ ‘1977186-1661 . ..1 Bar, Connect -
-3 °186-1645 . 1. Key, WOodruff oo ... 200 186-1660 - 1 - TermInal
4 186-1651 ~ 1 . Cotlar Ce o e N 21 186-1641 1 Rect1f1er
- .5 186-1642 3. Screw _— © 22 186-0929 2 Plate, Insulate :
6 "386-1650' -1 . Retainer : S . 23 - 186-1627 - 3 ‘Screw . -
-186%1655 1 - Packing R o . 24 186-1628 3 Screw ‘ ) )
8 186-1653 1 Retainer : ‘ S 25 186-1637 . 1. Coil, Field
9 186-1646 1 . Bearing, Ball ; 26 186-1638 - 1 Stator . " o
10 186-1654 * 1 Retainer - S ‘ 27 186-1639 © - 1 * Bracket, Front RV
11 '186>1648 1 Packing s ) 28 186-1630 '3 Bolt B
12 %= 186-1652 1 Collar . 29 186-1658, 1 Fan
13 - 186-1659 1 Cover 30" 186-1657 1 Pulley
14 186-1664 1 Regulator Assemb]y 31 186-1643 1 Washer
15 .186-1662 1 Washer, Insulate 4 - 32 186-1644 1 Washer, 4upr1ng
16 186-1640 1 . Bracket, Rear ¢ 33 186-1631 1 Nut pivee
17 186-1636 1 Bolt (Battery Terminal) o - P %
- Ty
i g
3
* i
e g Y
A
ks ) ' ”
“ o8



T . 7 - I -
5{ ‘-\"V>A“cb»91"i~n,o Fan, And Mounting
: e L S :

gt
wed

3 ) v L F— . - F R e
, ‘ D ; . : Ty

. v

-~ : ‘. "t
" u,jﬁ '

A




®

CAN P B .- Cooling Fan, And Mounting ‘ oot
. REF ~PART- QTY PART . REF  PART QTY S PRRT T
- NO.  NO. USED DESCRIPTION - NO. MO . USED DESCRIPTION
—--186-1997 1 Pulley Assembly, Fan- 16 186-2001 1 Bratket
L ‘ (Includes Parts Marked *) 17 186-2000 1 Pulley, Tension
1 186-1995 1  *Bracket ' . 18 186-2006 1 Spacer
" -2 186-0156 2 *Plug £, 19 186-1723 2 Bearing, Ball
-3 - 186-1996 1. *Shaft . 20 186-2008 1" Spacer
4 "186°-1720 1 +«*Bearing, Ball - 21 186-2002 1 Shaft
5 .186-1721 1  *Bearing, Ball T 22 186-1740 2 Plug
6. 186 -1994 1 ~ *Pldte 23 186-2007 1 Plate
~7.'720-16035 6 *Bolt 24 186-1699 1 Nut :
8 186-199¢9 1 *Adapter 25 186-2003 1 Bolt, Adjusting
9 186-1998 1 Pulley, Fan 26 186-2004 1 Washer
- 10 186-17017 & Washer 27 186-2005 1 Nut
11 - 186-1695 2 Bolt ’ : 28 188-0128 1 Pin, Cotter
12 .186-1697 3 Bolt . 29 186-1688 1 Bolt
13 186-1694 1 Bolt ‘ ‘ 30 186-1686 1  --Bolt
14 186-1762 1 Fan, Cooling , 31 186-1676 1: Bolt
15 720-1075 6 Bolt . : 32 186-1716 1 Belt Set, V

* Parts included in 186-1997 Fan Pulley Assembly.



., Hater Pump

42



M.

. REF

Co~NOObhWR |

PART
NO:

' 186-1988

186-1992
186-0404
186-1981

186-1900

186-1899
186-1898
186-1722

1861118

186-1901
186-1897
186-1989
186-1990
186-0329
186-0095
1860136
186-1460
186-1447
186-0103
186-1908

186-1709

186-1709
186-1909

- QTY
USED

—

S S R S SR I S N o e s B el 2 B I B S

ey

B
PART ‘
DESCRIPTION .
Pump Assembly, Water
(Includes Parts Marked *)
*Shaft
*Seal, Water
*Impeller
*Seal, 0il
*Gear

*Spacer

*Bearing, Ball
*Ring, Snap
*Seal, 011
*Sleeve

*Cover

*Gasket

*Bolt

» *Washer, Spring

Seal, O-Ring
Seal, 0-Ring
Bolt

Washer
Connector
Plug

Plug

Gasket

-

Hateﬁ‘ﬁunp

REF  PART
NO.  NO.

26 186-0501

27 186 1683
28 186-1915
29 186-0517

. 30 18$-1760

31 186-2070
32 186-1916

(5
w
s

34 186-1937
35 186-1918
36 186-1710
37 186-1919
38 186-1910
39 186-1917
40 186-1268
41 186-2071
42 718-1039

43 850-2008
44 309-0269

45 309-0521

186-1200

QY -
© USED

P RO e RO R O R R e DR

Kl

: ~ PART ¢’
« DESCRIPTION

‘Bolt

Bolt

Housing, Thermostat
Cock o .
Thermostat

Seal |

Gasket

Bolt

Bolt

Tube

Seal, O-Ring

Spring

Connector

Gasket

Bolt _
Gasket Kit, Pump - Water

Screw, Cap - Hex Head (M8 x

©1.25 x 35mm)
Washer, Lock (M8)

Sender, Temperature - Lo

" Engine .
Thermostat, Temperature - Pre
Water

* Parts included in 186- 1988 Water Pump Assembly.

43

&



Water Piping

_.A 44,v



Qa}eb‘Pﬁping ST

S S ¢ _ - : : ;
1 REF ~ PART QTY L PART | K * REF . PART QTY . . PART
NO.-  NO. © USED DESCRIPTION - NO. NO.  USED . DESCRIPTION
.1 186-1912 1 Elbow s ‘ T 15 186-2037 2 Connector
2 186-1782° - . 1 valve B o t16 0 186-2035 ‘1. . Connector
73718601 1 Plug 1T 186-2036 1 Connector
~4 186-1914 1 basket 18 186-0517 -2 Cock
-5 186-1936 3 «Bolt , L 19 ~ 186-2038 4 Gasket
6 186-1911 1 Tube ’ . 20 186-1388 2 Bolt .
7 186-1726 1 Seal, O-Ring - 21 186-1474 2 Bolt ~
8 186-1913 1  Gasket o 22 186-2034 1 Tube
9 186-1266 3 Bolt - 23 186-2032 1 Tube
10 186-1738 1 Plug : , .24 186-1725 - 4  Seal, O-Ring
11 186-0147 1 Gasket 25 186-1255 4 Bolt'
{
\ ~
. N
¢
X

45~",»



Coolihb}Syséen

A ?//2/

,,///////é%,/%

z/zﬂv,-..“ V.
/é/

\ ,/

////// // ///////// =

WE4R

N | ////////

%////////////%

46



k“0061in953ysteﬁ

B

CREF. PART . QIY ' PART _ REF PART QTY . PART

- NO. NO. - ¥ TUSED: - : - DESCRIPTION ~~ 7" .NO.- NO. .~ -USED ... DESCRIPTION
S e R . - e S . ‘ : ‘ :
~1--130-2892 .. 1 - Radiator .. 22 130-2896 1 Shroud, Fan - Bottom ;
7.2 130-2904-01: 1 Guard, Radiator (Left Hand) - 23 504-0003 1 Cock, DOrain ‘ ﬁ@}
= 37 130-2905-01 1 - Wrapper, Shroud -~ Fan (lLeft 24 130-2898 . 2 Bracket - :
o ' e Hand) " ‘ ,é*k 25 870-0281 19 Nut, Lock (3/8 -~ 16) -
4 7130-2893 . 1 "Tube, Inlet - Radiatgr - .. 26: 821-0028 26 Screw, lLock (3/8 16 » 12" ) v
5 503-1467 .17 Hose . . : . 27 130-2897 1 Shroud,  Fan - Top - .» ’
6 332-1389 3" Cable, Tie : . 28 "130-2825-01 1 Guar, Fan (Left Hand)
T 503-1380-01 ~ 2 Hose, Radiator i 29 - 870-0212 8 Nut, Lock - Flange (1/4 - 20)
© 8 503-0998 - 4 Clamp, Hose -, .~ i 30 130-2825-02 1 Guard, Fan (Right Hand)
9 191-1755. 1 Wrapper, Guard - Alternator. 31 502-0153 3 Plug, Pipe - Hex
10 821=0018 19 Screw, Lock - Flange (1/4 - ° 32 130-2905-02 1 Wrapper, Shroud - Fan {(Right -
. 20 x 5/8") : . © Hand)
11 191- 1757 1 Guard, Belt - Alternator © 33 130-2904-02 1 Guard, Radiator (Right Hand)
12..5191-1756/ 1 Support, Guard - Alternator 34 130-2902 1 Bracket, Mounting - Grille
. 137.,718-1052 2 .Screw, Cap - Hex Head (M0 x 35 130-2903 1 Grille
o Tk 1.5 x 16mm) 2ot 36 - 130-2901 - 1 Support, Grille
14 850-2010 2 Washer, lock (M10) - 37 130-0449 17 Cap. Radiator )
15 -503-0189 2 Clamp, Hose 38 502-0996 1 Connector, Hose - Barbed
16 502-0999 1. . Elbow, Hose - 90° 39 503 1133 ? Clamp. Hose
17 505-1365 1 . Bushing, Reducer : 40 503-0304 1 Hose
18 503-1460 .. 2 Hose, Radiator 41 338-2010 1 Harness, Wiring - Lo Coolant
19 503-0868 4 Clamp, Hose : ‘ B o Level T
20 130-2894 1 Tube, Outlet - Radiator 427°193-0322 . 1 Sender, Level - Lo Coolant
=21 821-0029 32 Screw, Lock (3/8 - 16 x 3/4") L e
% ¥
L



- o ]':/':Re,_u‘dt;é'fR’ad’-i‘a't-for

REF  PART Qry - n PART : REF  PART QTY _ _PART

h¢
RO. NO. USED' , DESCRIPTION : NO. NO. . USED DESCRIPTION
1 130-2944 1 Wrapper, Guard - Belt (Top) 7 130-2942 1 Wrapper, Guard - Belt (Right
2 191-17s56 1 Support, Guard - Alternator - . Hand) o
.3 130-2946 1 Wrapper, Guard - Belt (Left 8 800-2110 2 Screw, Cap - Hex Head
~ Hand) » ‘ : . (M12 x 1.75 x 20mm)
4 130-2941 2 Bracket, Guard - Belt ’ ‘ 9 850-2012 2 Washer, lock (M12)
5 130-2945 1 Wrapper, Guard -"Belt (Right 10 130-2943 1 Cover, Guard - Belt
ﬂ ‘ - Hand) - 11 800-2084 2 Screw, Gap - Hex Head
6° 821-0010 26 Screw, Locking Head (Flange). , : (M10 x 1.5 x 16mm)
’ ’ (1/4 - 20 x 1/2") - 12 850-2010 = 2 Washer, Lock {M10)

s .

ey,




AirthQanQr

®

(4
¥

17
9
¥
L
REF  PART: QTY ’ PART . REF  PART QrY - PART o
NO. NO. USED . ~  DESCRIPTION ' - NO. NO. USED < DESCRIPTICN A
1 140-2053 - 1 Bracket, Mounting - Air /0 503-0864 - 3  Clamp, Hose '
: Cleaner : =711 718-1072 4 Screw, Cap - Hex Head (M12 x =
2 140-2049. 1+ Cleaner, Air S o 1.75 x 20mm)
'3 503-1461 1 Hose, Elbow - 90" - .. 12 850-2012 4  Washer, Lock (M12)
4 503-0864 1 Clamp, Hose - T-Bolt~ . 13 .821-0029 L4 Screw, Lock (3/8 - 16 x 3/4")
5 140-2050 1 Tube, Inlet - Air N 14 870-0281 4 Nut, Lock (3/8 - 16)
6 5031462 1 Hose, Reducer 15" .140-1548 1 Indicator, Service
7 140-2052 2 Band, Mounting v o 16 140-2055 1 Element
8 140-1347 1 Hood, Inlet - Air = : - 17 '503-1463 1 Insert. Reducer - Hose
9 503-0960 "1 Clamp, Hose - ' S ’ :

i49l



SR

Engine Coa] ant Heater

,, R
L
o
&
T

2

=

L



. 'REF
No.. ‘NO

1 503 0189
“503-1201
- 718-1054

- 331-0027
332-0014

mqmmpm

9 332-0149

10 323-0987
11 309-0304
12 505-0004
13  330-0004
14" 330-0005
15 800-0007

16  862-0001
17 850-0040

18 %%6-0018

@&

PARf :
——2-—503-0848" -

505-0759 -
505-0041 -

- NN W = o

QY

USED

¢

by

B A s

E R Y

“Hose,

Cover,

; " PART
DESCRIPTION

Clamp, Hose -

Hose, Rubbef

Rubber

Pipe, Adapter

Pipe, Elbow

Screw, ‘Lock (M10 x 1.5 x 25mm)

"Clamp, .Cable
" Terminal (#10) (Used on Wh1te

Leads)
Terminal (#8) (Used on White
Leads)
Nut, Wire (Used on Black Leads)
Switch,. Thermostatic
Nipple, Pipe - Close
- Box - Qutlet
Box, Qutlet - Electrical
Screw, Cap - Hex Head (1/4 -
20 x 1)

Nut, Hex (1/4 - 20)
Washer, Lock - Spring (1/4)
Washer,

Flat (1/4)

g

~ REF
No"“.: ) )

19.
20
21
22

& A

PART
NO.-

¥

821-0029

130-2851

soa-oooaf?

333-0205
333-0143
333-0138

- 333-0161

307-1164
850-2010
332-0149
130-2850
130-2865
130-2866
505-0004
812-0100

850-0030

" 860~0011

505-0041

'Engine Coolant Heater

QTY:

" USED

B3 bk ped O N R e b s [l -

[l ~ -

. Washer,
Terminal (Not Shown)

e

.. 'PART
- DESCRIPTION

Screw Lock (378 - 16 X 3/4“)

Bracket, Mounting

Cock, Drain

Heater, Electrical - 4000 Wat't
115 VAC . :
208 VAC ¥

- 230 VAC
480 VAC

Contactor, Electrical (480 VAC)

Lock (M10) ‘

Bracket, Mounting

Tube, Heater - Water

Gasket, Tube

Nipple, Close

Screw, Machine - Round Head
(#10 - 24 x 1/2")

Washer, Lock - Spring (#10)

Nut, Hex (#10 - 24)

Elbow, 90°

@



REF  PART QY . PART: ' -« REF  PARY a1y L PART
WO, NO. - CUSED  DESCRIPTION & - NO. - WO USED DESCRIPTION
1 151-0612 -1 Acytator, Governor S 12 5200964 1 Stud
2 151-0611 =1 Control, Governorn St 13 115-0025 4 Nut, Jam - .Hex {1/4 - 28)
3 151-0603-06 1 Bensor, Speed - Magnetic . - 14 800-2037 .. - 4 Screw, Cap - Hex Head (M6 x
4 150-2151 1 . Bracket, Mounting - Governor e 1 35mm)
5 181-0613. - -1 , Cable, Pickup - Magnetic <15 - 860- 2007 4 Nut, Heo (M6 x 1)
6 800-2085 "4 Screw, Cap ~ Hex Head (M10 x 16 850-2008 6 Washer, Lock (M6)
) V 1.5 % 20mm) 17 150-2155% 1 Arm, Governor ~ Electric
7 850~2010 4 Washer, Lock {M10) . 18 150-2007 1 Bracket, Controller
B 1502145 1 r.oActuator - Governor 19 800-6170 P Screw, Cap - Hex Head (M16 x
3 4 Sorew, Machine - Round Head . - . 2 x 25mm)
(#10 - 32 » 3/4")- Ll el 200 BRO-2016 ? Washer , Lock(M16)
4 Nut, Hex - ET. (#30--=-32) = = 21 -850-0040 2 Washer ;. Lock {1/4)
2 Joint, Ball o wtt L ‘
O / -



_5 7' v o \5 " Chassis o | T

" REF PART ... QTY . . PART . " REF ~ PART  Qfy . ° PART
<, NO. NO. USED DESCRIPTION ~ NO. NO. USED " " - DESCRIPTION
1 403-2445 1 - Skid . 8 416-0850 © 4  Bracket, Battery
©2-.800-0153 4 Screw, Cap - Hex lead (3/4 --'=7 97 821-0016- - 1 Screw, Lock (5/16 - 18 x 3/4")
.ol x 1=l/2%)y . . 10 856-0008 "1 Washer, Lock - EIT (5/16)
3 850-0079 " 6 .Washer, Lock (3/4) - 7~ 11 332-1473 1 = -Lug, Solderless
4 800-0156 .2 Screw, Cap - Hex Head (3/4 - ‘12 870-0257 1 Nut, Lock (5/16 - 18)
o o 10 x 2-1/4") v 13 232-1489 6  Shim, Mounting (16 Ga)
5 526-0238 2 Washer, Flat (3/4) -» ' 14 232-1490 6 Shim, Mounting (20 Ga)
6 862-0008. 2 Nut, Hex ' - ‘ o e ‘ :
©7 - 800-0048", 4 Screw, (‘ap - Hex Head (3/8 - . | R e a
' T 16 x 3/4") - = » ' T T
:" b N B . @
. , . .
g ' ‘ -53 .:q;- ( j . ’ - '9‘




E4
e

Set Housing

i

54




o

' Set Housing - ” .

_REF PART © QT _PART REF PART ° QY - PART

1. NO.  NO. USED - DESCRIPTION . . NO.  NO. USED " DESCRIPTION
1 405-3560 """ 22 Post, Housing - Center - .18 517-0233 1 Plug , '
—2—408-3441 - 2  Post, Housing - Rear 19 . 405-3553 1 Door, Grille {(Right Mand)
3 405-3555-01 + 1 .. Rail, Side = Roof (Right Hand) 20 805-3554 1 Door, Grille {Left Han@?
4 '405-3558 - -1 Roof, Housing - Center. - 21 406-0577 . 1 Key, Latch
- -5 405-3557 1 Roof, End - Generator 22~ .98-5429 2 Decal, Fill - Cool
6 405-3556° " 1 Roof, End - Engine : ~ . 821-0014 20 Screw, Lock (5/16 - 18 x 1/2")
. T 405-3436 2 .Door-, Housing - Side 870-0257 50  Nut, Lock - Hex (5/16 - 18)
8. 406-3434 . 1 Door, Control : - 812-0077 24 Screw, Machine - Round Head
9 405-3559 2 Cap, End - Housing Tip ‘ (#8 - 32 x 3/8")
’ : , (Generator End) ' 10 1235 24 Nut, Lock (#8 - 32)
10 405-3552 ° 2 - Grille, Housing - Side 821-0029 28 Screw, Lock (3/8 - 16 x 3/4")
11 405-3550 1 Grille, Housing - Rear 870-0281 16 Nut, Lock - Hex (3/8 - 186)
12 405-3424 1 Panel, Housing - Rear : 819-1102 29 Screw, Pan Head - Recessed
13 406-0576 . 6 Handle, Housing {(s/16 - 18 x 1/2%)
A4 405-3677 1 Door Assembly, Grille (Right 816-0098 50 Bolt, Carriage (5/16 - 18 x
Hand): 5/8")
15 405-3562 . 1 Cap, End - Housing Top 526-0032 50 . Washer, Flat (7/18)
(Engine End) . B65-0007 4 Nut, Wing {5/16 ~ 18)
16 405-35%55-02 1 Rail, Side - Roof (Left Hand} 128-0109 1 Insulatrion, Foam ’
17 405-3678 1 Door Assembly.. Grille {Left 405-3739 2 Stop. Housing - Door
Hand) ’ 406-0609 4 Catch, Magnetic

©

@



Generator

36



. REF
NO.

-3

R .
- QW W -

13
14

15

16

17

PART
NO.

249-0230

~7249-0278

AR

1 249-0276
.249-0254

249-0271
249-0283

—

249-0257

249-0271
249-0237

249-0239

249-0240.

249-0238
249-02175

249-0273

249-0274
249-0250
249-0204
249-0205
249-0252
249-0255
249-0256
249-0212
249-0244
249-0245

249-0202,

249-0241
249-0232
249-02172
249-0201

D= 1= B OO 0Mr D W W

-QTY

USED

‘r‘k‘w‘b(ﬁfﬂ

—

Generﬁtor‘

PART
DESCRIPTION

Plate, Pressure
Bolt; Coupling

Disc, Coupling

Fan , ’

Key, Fan

Rotor. Assembly, Generator

{Includes Fan, And Exciter
‘Rotor Assembly) |

Rotor Assembly, Exciter

(Includes Main Rectifier
Assembly)
Key, Rotor - Exciter

Rectifier Assembly, Main
(Includes. Varister, And

Diodes) .

Diode, Forward

Varister

Diode, Reverse

Cover, Upper

Cover, tLower
Screw, (M4.x 20mm)

Bracket, End . .
Screw, Hex Head (M12 x 40mm)
Washer, lLock (M12)

Stator Assembly, Generator

Stator, Exciter
Screw, Hex Head {M6 x 65mm)
Washer, | ock (M6)

Cartridge, Bearing
Screw, Hex Head (M10 x 50mm)
Washer, Lock (M10)’

Bearing
Circlip

Bracket, End - Non-Drive
Screw, Hex Head (M10 x 35mm)

REF

NO.

57

18

 PART
NO.

249-0202
249-0242
249-0243

249-0202

249-0248
249-0249
249-0258

249-0259
249-0260
249-0202
249-0261

249-0216

- 249-0262

249-0217
249-0218
249-0263

249-0264 . |

249-02865

249-0266
249-0217
249-0218
249-0267
249-0268
249-0269
249-0214
249-0270
249-0204
249-0205
249-0271

Qry
USED

A i N v+

fl

Terminal,
I1lustrated)

- PART
DESCRIPTION

Washe# Lock (M10)
Cap, Bearing .
Screw, Hex Head (M10 x 30mm)
Washer, Lock (M10) :
Cover (Not I1lustrated)
- Glip
Panel Assembly, Termwna] (Not
“ I1lustrated)
Screw, Hex Head (M10 x 25mm)
Nut, Hex (M10)
Washer, Lock (M10)
Molding, Terminal (Not
I1lustrated)
Screw, Hex Head (M8 x AOmm)
Screw, Hex Head (M8 x 55mm)
Nut, Hex (M8)
Washer, Lock (M8)
Washer, Plain (M8)
Terminal, Linking (Not
I1lustrated)
Main {Not

Screw, Hex Head (M8 x 35mm)
Nut, Hex (M8) :
Washer, tock (M8)
Washer, Plain (M8)
Screw, Hex Head (M12 x 35mm)
Screw, Hex Head (M12 x 30mm)
Nut, Hex (M12) ’
Washer ., Plain (M12)
Screw, Hex Head (M12 x 40mm)
Washer. Lock (M12)

Spacer, Coupling (Not
[1lustrated)



Generator Heater

- " . &= el
. L

e
4
| A
”%» :
REF  PART QTY PART REF  PART  QTY ‘ PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

333-0059 Heater -.120 Volt lOO Watt

1 812-0068 2 Screw, Machine - Round Head 2
‘ ; 526-0123 Zz wWasher Flas
4
2

(#6 - 32 x 1")

o -3 wm

2 853-0003 2 Washer, Lock - ET 526-0018 Washer, flat
3 3089-0128 1 Thermostat 862-0001 Nut. Hex (1/4 - 20)
4~ 800-0004 2 Screw, Cap - Hex’ Head (1/4 -
: : 20 x 5/8") ™\
/
/

/ : ; s ) . . . . )
y e ‘ 5 e
o L . B ‘ -
; o : : o B
7 N " - ' g v . N . v



REF
NO.

[y

Q@@ -TDHh O W

PART
NO.

800-0003

850-0040

150-1410

150-1406

868-0011 -
. 862-0001

853-0013
150-0723

870-0250

QTY
USED

~

o e RO R e N

PART
DESCRIPTION

Screw, Cap - Hex Head

(1/4 - 20 x 1/3")
Washer, Lock - Spring (1/4")
Cap, Insulator
Sensor, Speed - Magnetic
Nut, Hex - Jam (3/4 ~ 16}
Nut, Hex (1/4 - 20)
Washer, Lock - ET {1/4)
Contact. Electrical
Nut, Insulator

5

REF
WO .

10
11

12
13
14

PART
NO.

301-9687
800-0053

856-0010
150-0717
526-0077

150~15857
370-4011

854-0031

QTY

USED

1
1

=)

—

PART
DESCRIPTION

Bracket, Mounting

Screw, Cap - Hex Head
{3/8 - 16 = 1-3/4")

washer, Lock - EIT (3/8)

Switch, Overspeed

washer, Flat {13/32" 1D x
1-1/4" 0D x 1/4" THK)

wheel, Sensor - Spesd

Spacer., Sleeve .

wWasher, Lock - IT (3/4)



REF -
NO..

N s

3

" PART
NO.

150-2138
718-1056

850-2010

- 718-1035

850-2008

QTY
USED

1
1

2

2

Overspeed.8witch

PARY
DESCRIPTION

Bracket, Switch - Overspeed
Screw, Cap - Hex Head (M10 x

. 1.5 x 35mm)

Washer, Lock (M10)
Screw, Cap - Hex Head (M8 x
1.25 x 16mm)

: Washer, Lock {MB)}

60

REF
NO.

O ~N>

10
11

PART
NO.

1560- 0956
306-0036
150-0724

853-0013
870-0250
862-0001

QTy
USED

oy

PN 2

PART
DESCRIPTION

Switch Assembly, Overspeed

Contact ’

Screw, Cap - Hex Head (1/4 -
20 x 1/8")

Washer, Lock -~ ET (1/4)

Nut, Insulating (1/4)

Nut, Hex (1/4 - 20)



. .
: »
i N v
- S
! N .
S N . .
s
. .
: E
. ) .
- . L ) ,
. >
w
. S ,
i . ..

R

i

@




i

Engine Control

8



ke
(2

.‘f;
,u2
3

"REF  PART
© NO.

NO.
' §15-0544
'300-2899

B

' 300-2903

11
12
13
14
15

300-2904
300-2906

300-2856

300-2863

300 -2808
300-2810
300-2812
321-02710

321-0231
321-0094

323-1305
323-1303
323-130¢9
323-1307
301-885]

821-0004

322-0358-02
322-0359-02
322-0360-02

o

. USED

24
1

Tt ek i

e p—d b

1

PART :
DESCRIPTION &
Screw,rMachine ~ Round-Head
IT Washer (#6 - 32 x 1/2")

' Board Assy, Printed Circuit -

Time Delay, Start/Stop (A15)

“Engihqupntrol

REF;  PART

Board Assy, Printed Circuit -

Magnetic Pickup (A16) °
Standard (Fixed Sensitivity)

Precision (Adj Sensitivity)
Board Assy, Printed Circuit -
Over/Under Volt Sensor (Al7)
Board Assy, Printed Circuit, -

Relay Assembly - (Al3)

- Board Assy,, Printed Circuit -

Relay Assembly - (Al4)
Board Assy. Printed Circuit -
Fngine Monitor - (Al1l)

“{Includes Fuses & Connectors) -

2 Light Control
7 Light Control
12 Light Control

Fuse. Cartridge - 20 Amp
(F1, F2)

Fuse, Cartridge - 15 Amp
(F3) ' ‘

Fuse, Cartridge - 5 Amp
(F4, F5)

Connector - 8. Pin (P1)

Connector - 6 Pin (P2)

Connector - 13 Pin {P3)

Connector - 12 Pin (P4)

Bracket’ Mounting - Printed

Circuit Board Assembly A
Screw, Self-lLocking - Hex
Washer Head (#10 - 32 x
5/16")

Module, Indicator - Fault
(A12) (Includes Connector ’
Hous ing)

2 Light Control
7 Light Contro!
12 Light Control

NO.

17

18 -

19
20

22

36

37
38
39

40

NO.
'815-0385
870-0183

.323-1310

323-1302
322-0369-02

322-001T

322-0361
517-0131
151-0402

308-0785
308-0784

301-6257
193-0250
193-0352
1193-0351
302-1790
302-0885
193-0330
302-1715
517-0221
322-0052
870-0131

301-9055-01
301-9055-02
338-1817

323-1308
323-1302
323-1304
323-1200
323-13086
323-1200

P e el ped bt ek ek ek ped (D b

QTY

USED -

2
2

1

13
1

— - gk

— s

Q= D = PO

. pmr
DESCRIPTION . -

Screw, Machine - Round
Head (#6 - 32 x 1/2%)
Nut, Self-Locking ~ ET
Hex Washer Head (#6 - 32)
Housing, Conn - 13 pin {J3)
Contact, Pin ‘
Lamp, Incandescent - 1/3 Watt .
28 Volts DC \ ‘
Lamp, Incandascent - 28 Volts'
DC (DS11)
Holder, Lamp
Plug. Button
Potent iometer - Speed Control

(R11)
Switch, Push - Reset/Panel
Lamp (S11)

Switch, Push - Run/Stop/
Remote {S12)
Cover, Hole - Switch
Resistor, Gauge (R12)
Gauge, Pressure ~ 0i1 (M11)
Gauge, Temp - Water {M12)
Meter, Ampere - DC (M13)
Meter, Running Time (M14)
Gauge, Temp - 0i] (M15)
Meter, Tach (M16)
Plug, Button
Ctamp, Loop
Nut, Self-Locking - ET Hex
Washer Head (#10 - 32)
Door, Control
5 Gauge Holes
3 Gauge Holes
Harness, Wiring - DC
(Includes Connector Housing)
Housing, Conn - 12 Pin (J4)
Contact, Pin '
*Housing, Conn - 6 Pin (J2)
* Contact, Pin .
*Housing, Conn - 8 Pin (J1)
* Contact, Pin

* Parts included in Control To Engine Wiring Harness.



Generator Control

64



REF
e

PART
N,

'338-1818

338-1853

~ 812-0065

>» W

O -3

11
12
13

14

15
16

' 332-0607

<

332-2723
322-0363

303-1148
302-1729
402—&720

303-0032
320-1121

320-1438

303-0261

-308-0284

332-0052

870-0131

406-0334
406-0333

301-9054~-01

#h

QTY
~ USED

~n

T Light,

‘Meter,

i . v

‘Generator Control

PART
DESCRIPTION %
Harness, Wiring - AC :

(Includes Terminal Block)
Controls With Meters '
Controls Without Meters

Screw, Machine - Round -

Head (#6 - 32 Xk 5/8")

Block, Terminal (7Bl)

Strip, Marker
Indicator - Dual
(0s21, 0s22) W
Meter, Volt - AC {M21)
Meter, -Ampere - Dual Scale
Ratio 0-750/1500 (M22)
Frequency (M23) .
Meter, Watt (M24) (See
Separate Page For Components)
Knob
Breaker, Circuit (CB?1)
Without Auxiliary Contacts
With Auxiliary Contacts
Rheostat (R21)
Switch, Rotary (S21)
Clamp. Loop
Nut, Self-Locking - ET Hex
Washer Head (#10 - 32)
Clip, Retaining - Turnbutton
Fastener
Stud, Fastener - Turnbutton
Door, Control
4 Meter Holes

[

a:“’
&

REF
NO.

17

© 18
.19

20

21

5y

PART

~ NO.

301-9054-02
301-9054-03
821-0004

307-1987

'307-1056

323-0804
815-0544.

406-0332

300-29717
815-0544

337-0049

- 860-0024

24

25
26

217

856-0008
508-0051
402-0521
800-0045

850-0045
301-8065°
821-0010

QTY
USED

1

REAYC

N = N

o N ) [ Y

[SEEW-N

- Socket,

- . PART
. DESCRIPTION

-3 Meter Héleé .

'%No Meter Holes ~

" Screw, Self-Locking - Hex
Washer Hd (#10 < 32 x
5/16")

Clip, Retainjng ~ Relay
Relay, 24 vot
Relayﬁ‘ ’ v
Screw, Machine - 17 Round

- Washer Hd (#6 - 32 x 1/2%)

Receptacle, Turnbutton
 Fastener :
Regulator, Voltage (VR21)

Screw, Machine - IT Round
Washer Hd (#6 - 32 x 1/2")
Strap, Electrical (Ground)
Screw, Cap - Hex Head
(5/16 - 18 x 1/2") .
Washer, Lock - EIT (5/16)
Grommet .
Mount, Vibration '
Screw, Cap - Hex Head
(5/16 - 18 x 3/8")
Washer, Lock - Spr1ng {5/16
Box, Control

* Screw, Self-Locking - Hex

Washer Hd (1/4 = 20 x 1/2")

. Transformer Assembly - Current

(See Separate Page For
Components)



;Curfgnt Transformer . -

% },' §
&
s f
kil 1
REF  PART QrY T © PART : REF  PART’ QTY " PART
NO. NO. USED DESCRIPTION NO. NO. - UstD . DESCRIPTION
1 302-1794-11 1 Transformer, Current - Ratio 3 332-1389 5 Tie, Cable
. 600/5 : 4 856-0008 2: Washer, Lock - EIT (5/16)
2 338-1980 - 1 Harness, Wiring - Transformer : ' g
. ) s
2
L
- k.
o ‘MF 23
& B



*©, CrosssCurrent Transformer . ' "
__ . . '> - 3 ‘ hr E - - . “ & A L 9v : T . %
‘ : ST Lo
- 71 7\
B . W A
& ENEKE
= oo
4 e *h,
=
P
i ’ - k3
. i 1 . . B
. oo FIO . ¥ : & .
- REF PART - QTY ) PART" A REF  PART QTY: PART
NO. * NO. = USED " . DESCRIPTION @  NO. NO. WUSED DESCRIPTION
1 812-00861 3 - Serew. Machine - Round Head 8 304-0014 -7 Washer , Centering {(7/37)
g " (#6 z 32 x 3/8") 9 304-0005 1 Resigtor, Current - Cross
2 853-0003 . 6  Washer, Lock - ET (#6) . 10 - 304-0292. 1 ~Insulator, Resistor
3 860-0006 6 Nut, #dachine - MYex (#6 --32) . 11, 800-0003 S 2 Screw, Cap - Hex Head (1/4 -
- 4 813-0100 1 | Screw, Machine - Rpund Head = . 20 x 1/2) -
: o (#10 - 32 x 1/2") . 12 850-0040 2 Washer, Lock (1/4)
5 850-0030 2 Washer., Lock (#10) 13 -302-0826 - 1 Transformer s
.6 87C 0083 | 2 Nut, Hex (#10 - 32) 14 _308-006%8 - 1 Switch, Toggle
. 7 B13-0113 = 1 Screw, Machine - Round Head + 15 301-9657 1 Bracket, Current - Cross
- ' , .. (#10 - 32 x 2-3/4") - 116 98-2313 1 - Decal
f . ’ T e 5 -



i
l
REF  PART QY PART
NO.  NO. © USED DESCRIPTION
1 821-0017 2 Screw, Lock {5/16 - 18 x 1/2")
2 850-0045 2  Washer, Lock {5/16)
3 B862-0014 ? Nut, Hex (5/16 - 18) ¥
4 860-0008 8 Nut, Hex (#8 - 32) b
5 856-0002 (16 Washer, Lock -~ EIT (#8) ~
& 4 e Transducer, Watts ‘
©302-1082, 1 3 Phase, 60 Hertz,
1

302~1083 3'Phase,750 Hertz '

60

' T '. T | Wattmeter-

. REF

@

10
.11

R

s -

.

&

> .
s e e A S A AR i At . i S A AT el s i e i st

[

e i,

S
‘—!.f'._ -

PART
m . -

402-0354
801-6987 .

338-1936

302-1722
:302-1721-12
LW

QY .
USED

i

PARY
DESCRIPTION

Mount, Shock

Bragket, Mounting - Walls
Transducer

Harness, Wiring - Watts
Transducer -

Meter, Watt - OC

Dial, Wattmeter ‘

g,



v
“
!
#
, ,
, po b
"
"
gt 1
i
. .

kS
"
a
» .
.
]
“
'
,
, !
wr t ! )
. R
[ " ! ' :
4 i '
L
' B i iy
! : .
i ¢ §
) . - it
k]
u v, ;
Gy e
. .
M 3
i
b ! -
) ' .
“
“ E TS :
4 i T K -
| -
: ‘ 69
o .‘ B

- 1
‘ ity .
“,
. Co
: ) "

. X
N
"
& N -
%,
«
! i
il
L
. "
i
"
s




Contro.l Housing o

i



REF - PART

(No. NO. o

3019508

- 821-0029
3019504 -01

508-0051
-301-9507
821-0014
301-9512
821-0010
301-9504-02

© @ -3eUra

—
(@]

856-0006

1
1
4
1
56

1

2

Screw,

17C0Qtr91 Housing

CPART -
| DESCRIPTION - ‘

Panel, Hous1ng - Control
(Bottom)

A Lock (3/8 - 16 x 3/4")

Panel, Housing - Control
(Side) (Right Hand) -

- Grommet 5 o
Panel, Housing - Control {Rear)
Screw, Lock (5/16 - 18 x 1/2")
Cover, Housing - Control (Top)
Screw, lock {(1/4 - 20 x 1/2")
Panel, Housing - Contro)

(Side) (Left Hand)
Washer, Lock - EIT (1/4)

f

A

REF
NO.

1T
i2
13
14

15
16

17
18
19

" PART.
NO.

-301-9510

301-9505

821-0018

870-0212
332-1356
301-9511

98-5513
234-0490
301-9629

QrY -

USED

B bt

NN

_ Panel,

PART =l
nsscnxprxon o ‘

Support ng - Control L

Housing - Control
(Front) : '

Screw, Lock (14 ~ 20 x 5/8")

“Nut, Lock’ (1/4 = 20)

Clamp, Loop
Cover Assembly, Houswng -
Control
Decal, Connection - Gener tor
Grille, Inlet - Air (Generator)
Cover, Housing - Control

(Side)



Control

Heater: -

o
P

PART
 NO.

870-0183

301-1886
860-0008
- 854~ DOOE
B12-0070

309-0124

USED

IS SRR N QU

~

washer . Lock - IT {#5)

PART
DESCRIPTION

Nut. Self-locking - Hex ET
{#6 - 32)

Cover, Thermostat

Nut, Hex (#6 - 32)

REF  PART
NGO,  NO
"7 B00-0034

B 526-0113

* L
e
-,
€
T PART
DESCRIPTION

Screw, Cap - Hex Head {5716
8 x 21747

washer. Flat [11/7327 1D »
LD B3 THE

Screw. Machine - Aound Héad
(#6 - 32 % 1-1/4)
Thermostat, Adjustabie

9 383-01B]
G- 130-1107

-1 BI-0257

T2 B5-0ied

Bt B3 RO 2

n

Hearer  Flectrical
Spacer  Slesve

Nut . SeifrLocking (54186 - 18)
Cable. Eletrrical




‘entrance Box

i
!

BR1-0010
.2 301-9698

Qry " PART REF  PART
USED . DESCRIPTION NO. MO

22 Screw. Lock (174 - 20 = 1/27) 3 301 9643
1 Caver, Box - Entrance & I01-9855

DESCRIPTION

Pare]. Broskar - Clrcuit
Buox . Bregher ~Cieeuit

P E i ‘f@[‘ §l; | 13
L ‘ O b B P
e L i 1
! ! i [ i

1




Circuit af!lqu k f: ,f

REF
N0 .

i
2

P

PART
NO.

B 0010

301-9652 -
301 9651

. 301 9643

30119654

320~ 1460-10

320-1460-11

QrY .
USED

-

¥

Sk

PART

DESCRIPTION

Surew, [ ock
20w L3
Lover ,  Bos

o Hew Hepd (174 -

e ey

With Cutouwt Bos
Without Gutout Box [Noy
I lusteated)
Pane ., Bresker - Clrouiy.
Box, Bresker - Cirguit
{Includes Mount ifg Bracker)

Breaker, Ci
450 Amp.

- 500 Amp

reunt

t &wmmkyr

" B50-D0AS

PART
DESCRIPTION

4 waeher Flat [1/4)
wastrer, Lock {1/74)
TR A
! WQQ Amw
1000 Amp
1200 Amp
Seirew, Hex ilesd (8716
I ES Ve S
wWagher  Flar {5/16)
washer  [ock [5/186)
Decal, Warning - Cirount
Brasker

Y0 LAEI-0Y
AL A6 Y O i
J'\IZ'QJ’ " 1 &h EI - C}Q m
«]‘ﬂ'ﬂ"” :“‘wa\‘ﬁ i ‘lym ‘3-
B0 - O g

£

S6-011%

48~ 2304

u

320148012 BOO Mmoo "
812-01567 Screw, Rourmd Head (1/4 -
20 x 1-3/47)

|| ;‘ N P
il B : | IR R S T ‘
e eyt BT BT R

RN ; v Phool TS P e | |

RERELE ; 1 o Lt | i | i P . | i ‘

L SR R IR IR I A IR




